Menu

Shop

Garage

Cart

Account

Product Summary

Universal Fit, Solid Axle Rear Suspension Type, Steel

  • Build and fabricate your own custom length parallel 4-bar rear suspension
  • Exclusive sandwich-style brackets give greater bar support and incorporate a multi-position lower coil-over mount
  • Behind rear end panhard bar brackets have four 3/4" holes for changing roll center and panhard bar angle
  • Billet aluminum shock mount with forged button head bolt looks good while offering maximum support
  • Carbon precision steel high misalignment spacers and rod ends provide greater strength with self lubrication teflon liner to seal out dirt and debris

Comes as a Kit

Key Specs

MFG. Part #9108950
Rear Suspension TypeSolid Axle
Trailing Arm StyleParallel 4-Link
Material TypeSteel
Hardware IncludedYes

Need To Know

This Product Will Ship Free

Shipping Policies & FAQs

Quick and Easy Returns

Return Policy

Speedway Motors 9108950 Details

Build and fabricate your own custom length parallel 4-bar rear suspension with this convenient mounting/hardware kit.  Simply choose the rods/bars to meet your custom length needs.

Kit Includes:

  • (1) Pair of Speedway Four-Bar Rear Axle Brackets
  • (2) Four Hole Mounting Brackets - 3/4 Hole Size
  • (1) Pair of Rear 4-Bar Front Brackets
  • (1) Panhard-Behind Rear End Bracket - Weld On
  • (2) Coilover Shock Mount Bolts w/Plain Support Collar, 4-1/2 Inch
  • (16) High Misalignment Spacers, 3/4 Inch OD, 1/4 In Width
  • (1) Set of 8 Chassis Weld Tabs for Suspension Install, 1/2 Inch Hole
  • (9) Precision Carbon Steel LH Male Heim Joint Rod Ends, 3/4 Inch
  • (9) Precision Carbon Steel RH Male Heim Joint Rod Ends, 3/4 Inch
  • (9) Thin Steel Jam Nuts, 3/4-16 LH
  • (9) Thin Steel Jam Nuts, 3/4-16 RH

 

Pair of Speedway Four-Bar Rear Axle Brackets

  • Exclusive sandwich-style brackets give greater bar support and incorporate a multi-position lower coil-over mount
  • Weld to 3" O.D. axle tubes only
  • Has three 1/2" holes for shocks
  • Simply drill hole size to 5/8" when using 5/8" coil-over mounting hardware

 

Four Hole Mounting Brackets - 3/4 Hole Size

  • Mount radius rods, brake rods, third links, panhard bars, etc.
  • 1/8" steel plate, 6-1/4" tall

 

Panhard-Behind Rear End Bracket - Weld On

  • Behind rear end panhard bar brackets have four 3/4" holes for changing roll center and panhard bar angle
  • Fits 3" axle tube
  • Weld-on

 

Coilover Shock Mount Bolts w/Plain Support Collar, 4-1/2 Inch

  • Fully engineered shock mount
  • 5/8" forged button head bolt looks good while offering maximum support
  • 1-3/4" x 1-3/4" support spacer has internal threads
  • Allows you to properly support this shock without crushing the bushing like others do, which leads to shock failures
  • Billet aluminum
  • 4-1/2" from base of head to end of threads
  • 1-1/4" shock mount base
  • Safely mounts to brackets 1/2" thick
  • Includes required washers and nylon lock nut
  • Uses a 1/2" Allen head wrench for holding it while tightening

 

High Misalignment Spacers, 3/4 Inch OD, 1/4 In Width

  • High misalignment spacer is designed for suspension joints, steering ends, and anything else that use the pivot of a spherical bearing such as heims
  • Function to reduce the hole size to accommodate a smaller bolt, and to increase the angle of a spherical bearing
  • 3/4 Inch rod end (D) to 1/2 Inch bolt hole (B)
  • 1/4 Inch width (W)
  • Carbon Steel

 

Set of 8 Chassis Weld Tabs for Suspension Install, 1/2 Inch Hole

  • Great for installing radius rods and ladder bar suspension components
  • 1/4" thick with a 1/2" mounting hole diameter
  • Weld-on chassis tabs
  • Set of 8

 

Precision Carbon Steel LH/RH Male Heim Joint Rod Ends, 3/4 Inch

  • Precision steel rod ends provide greater strength than our "standard" rod ends
  • Close tolerance and a 3 piece medium duty rod end
  • Carbon steel body, 5210 precision ground ball and feature a Teflon Kevlar race
  • Self lubrication teflon liner to seal out dirt and debris
  • Shank and hole are the same size

Applications: Clutch, Brake, Steering & Suspension Components. Quieter, Smoother, & More Durable Than 2 Piece Rod Ends. Tight Tolerance of Kevlar Race Reduces "Slop" In Steering & Suspension.

ASSEMBLY TIP:
To ease assembly, be sure to run a tap or die through the threads on chrome plated fasteners and apply an anti-seize compound to prevent galling of the threads.

 

Thin Steel Jam Nuts, 3/4-16 LH/RH

  • Plain steel fine thread jam nut
  • Special half thickness nuts for securing steering heims

Charts

Speedway Motors 9108950 Specifications

KEY SPECS
MFG. Part #9108950
BrandSpeedway Motors
Rear Suspension TypeSolid Axle
Trailing Arm StyleParallel 4-Link
Material TypeSteel
Hardware IncludedYes
Welding RequiredYes
GENERAL
FinishNatural
Sold in QuantityKit